“EFFICIENCY EVALUATION OF SEWAGE
TREATMENT PLANTS IN DELHI"

A DISSERTATION

SUBMITTED IN PARTIAL FULFILLMENT OF THE REQUIREMENTS
FOR THE AWARD OF DEGREE OF

MASTER OF TECHNOLOGY
IN
ENVIRONMENTAL ENGINEERING

Submitted by:
TARUN SIHAG
2K16/ENE/18

Under the guidance of
PROF. S.K SINGH and DR. ANIL HARITASH

: f‘”i o“é%‘

”’NOLoe\cN' __

DEPARTMENT OF ENVIRONMENTAL ENGINEERING
DELHI TECHNOLOGICAL UNIVERSITY
(Formerly Delhi College of Engineering)

JULY, 2018


file://localhost/upload.wikimedia.org/wikipedia/en/b/b5/DTU,_Delhi_official_logo.png

CANDIDATE’S DECLARATION

I TARUN SIHAG, Roll no. 2K16/ENE/18 of M.TECH ENVIRONMENTAL
ENGINEERING, hereby declare that the project Dissertation title “ Efficiency
[...]
leads to the formation of biological sludge.

These filters are generally constructed above the ground with honey comb walls in order
to ensure the availability of oxygen throughout the filter medium.

Distribution of the wastewater over the filter medium can be done by any of these
methods-

a. Rotatory distribution method
b. Spray nozzle method

Distribution is more uniform in the case of rotatory distribution unlike spray nozzle
method where it is intermittent.

Due to intermittent distribution of wastewater over filter medium, it does not remain fresh
all the time due to which odour problem persists in this case.

Tricking filter is further of two types -
a. Standard rate tricking filter (SRTF)
b. High rate tricking filter (HRTF)

Design data for trickling filter is as follows-

a. Hydraulic loading rate (m*/m*/day) —
* SRTF -1 to4
* HRTF - 10 to 40 (including recirculation)
¢ Super HRTF - 40 to 200 (including recirculation)

b. Organic loading rate (kg/m’/day)-
* SRTF-0.08to 0.32
* HRTF - 0.32 to 1.0 (excluding recirculation)
* Super HRTF - 0.6 to 0.8 (excluding recirculation)

c. Depth in meter-
e SRTF-0.8t02.5m
* HRTF-09to3.0m

15



e Super HRTF -4.5t0 12 m

d. Recirculation ratio
e SRTF-0
e HRTF-05to3
* Super HRTF-1to4

Direct Recirculation

Infiuent Primary

Clarifier

Effiuent

Secondary
Clanfier

Sludge Retum

Fig 3.1 Single stage trickling filter

3.3.2 ROTATING BIOLOGICAL CONTRACTORS

This works as the aerobic attached growth system. In this case closely spaced rotating

disc are used as a medium for the growth of biomass layer.

Unlike trickling filter in which wastewater passes through the biomass layer, it is the

biomass layer in this case which passes through the wastewater.

These disc are kept immersed in the wastewater upto 40% of their size
alternatively to the atmosphere and wastewater.

16

and are exposed



Micro organisms present in biomass layer comes in contact with organic matter when
disc are immersed in wastewater and utilizes the oxygen from the atmosphere for its
decomposition.

Biomass formed during the decomposition again gets attached over the rotating disc as a
result of which its thickness increases over the period of time. A stage comes during the
operation when the biomass layer is sheared off from the rotating disc due to the
turbulence created by the movement of the disc through the wastewater.

This sheared off biomass is then taken to SST for its removal where it leads to the
formation of biological sludge.

This method offers high degree of treatment including the decomposition of organic
matter upto the nitrate level. In real term rotating biological contractors take the
advantage of both attached and suspended growth system.

These disc are rotated at about 3-6 rpm. An increase in speed of rotation of disc causes
increase in DO in the tank but minimum DO should be around 1-2 mg/l. The largest
rotating disc system in situated in orlando, US having capacity of 93000 m’/day is
designed for the removal of BOD, nitrogen and phosphorous.

Power requirement for mechanically operated disc units of smaller sizes have been

reported to vary widely from 6 to 12 kWh/person year for about 80 per cent efficiency
and upwards of 16 kWh/ person year for higher efficiencies coupled for nitrification.

17



Primary Secondary

settling / settling
/—_—\ O /—\ Treated
Raw v ’\_‘/ wastewater
m———"1 ——
Wasle- :
water

i

Sludge to
treatment
or disposal

Detail of & disk

Fig 3.2 Rotating biological reactor

3.3.3 ACTIVATED SLUDGE PROCESS (ASP)

Sludge generated from secondary sedimentation tank mostly consists of living or active
micro organism which is re-circulated back into the system to carry out the
decomposition of organic matter. Hence the process is named as activated sludge process.

It can also be defined as-it is a sewage treatment process a biological soup is developed
by the smashing the solids present in raw or unsettled sewage. This smashing is done by
blowing the air or oxygen into raw sewage. This soup helps in digestion of pollutants and
organic contents present in the sewage.

The term “activated” in ASP means that the particles are combining with the useful
sewage digesting protozoa and bacteria, which eases the process of digestion.

18



ASP based plants do not have primary settlement tank, which needs emptying by tanker
on a regular basis with most three stage sewage.

ASP is a suspended growth system in which flow pattern may be any of the following-

1.
ii.

L.

il.

Complete mix
Plug flow

Complete mix-

This process is used for the small plants of capacity less than 25SMLD.

In this process complete mixing of the incoming activated sludge with wastewater
is done mechanically in order to increase the opportunity of contact between
organic matter and micro organisms that in turn increases the rate of removal of
organic matter.

Square or circular tanks fitted with mechanical aerators are used in this case.
Operational stability of this system w.r.t shock loading is comparatively more as
complete homogeneous environment is created by mixing.

F/M ration and oxygen demand remains constant throughout the tank in this case.
As F/M ratio increases that means F increases and M decreases which leads to
decrease in efficiency.

As F/M ratio decreases that means more M and less F that in increase in
efficiency.

Plug flow

It is a conventional process which is used for the plants of capacity greater than
300 MLD.

Plug flow implies that wastewater moves progressively along the length of the
tank remaining essentially unmixed throughout the volume of the tank.

In this case long aeration channels are used in which activated sludge and
wastewater is fed at the inlet and the treated wastewater is collected from the
outlet.

Operational stability of the system w.r.t shock loading is comparatively less as
there is no provision of mixing in this case.

F/M ratio and oxygen demand reduces along the length.
Parameters which are included in the design of ASP are- hydraulic retention time,

organic loading rate, specific food or substrate utilization rate, sludge age, F/M
ratio and sludge volume index (SVI).

19



Hydraulic retention rate- is defined as the ratio of volume of the aeration tank to
the rate of flow of wastewater into the system.

Organic loading rate- is defined as the ratio of flow of organic matter into the
system to the volume of the aeration tank.

Specific food- is defined as the ratio of the amount of BOD removal in the system
to the mass of biomass (i.e volume X biomass) in the aeration tank.

Sludge age- it represents the time for which biomass remains in the system. It is
defined as the ratio of mass of biomass in the aeration tank to the mass of biomass
leaving the system per day.

Sludge age controls the tendency of nitrification in ASP hence if nitrification is to
be avoided than sludge age is reduced by increasing the wasted sludge discharge.

F/M ratio- is defined as the amount of organic matter entering into the system to
the biomass in the aeration tank.

Sludge volume index (SVI)- it represents the concentration of the sludge in the
system that decides the rate of return of sludge which is required to maintain
desired MLSS concentration in the aeration taken corresponding to a particular
F/M ratio to achieve the design degree of treatment.

SVI is also defined as the volume occupied in milli-litre by 1 gram of solids in
the mixed liquor when allowed to settle for 30min.

Design data for ASP —

1. For conventional process-

* Flow regime — plug flow

*  MLSS (mg/l) — 1500 to 3000

s F/M(day')—0.3 to 0.4

* HRT (hours) -4 to 6

e Sludge age (days) —5to 8

* Recirculation ratio — 0.25 to 0.50

¢ Efficiency — 85 t0 92 %

*  Volume of O, required / Volume of BOD ;emoval - 0.8 to 1.0
2. For complete mix process —

*  Flow regime — Complete mix

*  MLSS (mg/1) -3000 to 4000

e F/M(day')—0.31t00.5

20



* HRT (hours)—4to 5

¢ Sludge age (days) —5to 8

* Recirculation ratio — 0.25 to 0.80

e Efficiency — 85 t0 92 %

*  Volume of O, required / Volume of BOD ;emoval - 0.8 to 1.0

Air
l l l l disinfection
. A T | - - ) [ 1 p———
—>— prelim. Lo primary [>T . . > secondary | final
trtmt Q0T Aeration Tank ShRe na
- clarifier ‘ | clarifier | effluent
.- . L Sty —
wastewater " 3
influent T
recycle |
activated sludge l
primary ;
& waste
sludge :
activated
to sludge treatment sludge

and disposal

Fig 3.3 Flow chart of ASP

3.3.4 EXTENDED AERATION

Extended aeration process is the hybrid process of both plug flow and complete mix.
Flow regime in extended aeration is essentially completely mixed.

Primary sedimentation tank is avoided in this case and it utilizes the long aeration
channels, low organic loading rate, high MLSS concentration, which results in low F/M
ratio thereby, provides high degree of treatment.

Unlike the normal ASP process which is maintained in log phase, extended aeration is
maintained in endogenous phase as a result of which concentration of dead cell mass
increases in the sludge formed which avoids the requirement of further treatment of
sludge.

Extended aeration is an aerobic process. In extended aeration, aeration tank directly
receives the raw sewage for its treatment. As from the name it can easily be decoded that
this process has longer aeration time. The efficiency of extended aeration to remove BOD
is much higher than that of activated sludge, which makes it especially desirable to use
where it is to be followed by tertiary treatment for reuse.

21



Design data for extended aeration process-

* Flow regime — complete mix

*  MLSS (mg/l) — 3000 to 5000

e F/M(day')—0.11t00.18

* HRT (hours) — 12 to 24

¢ Sludge age (days) — 10 to 15

¢ Recirculation ratio — 0.8 to 1.0

¢ Efficiency — 95 to 98 %

*  Volume of O, required / Volume of BOD removal - 1.0 to 1.2

Air
l l J l disinfection

: . b————
—>—{ prelim. |5 . —>—secondary [~ Sreal
trtmt Aeration Tank larifi y na
\ | _cianues | effluent
wastewater s '
influent N
recycle |
activated sludge 1
waste
activated
sludge

Fig 3.4 Flow diagram of extended aeration

22



3.3.5 UPFLOW ANAEROBIC SLUDGE BLANKET REACTOR (UASB)-

It is an anaerobic process. In this process wastewater is passed through layer of activated
sludge in vertically upward direction as a result of which organic matter present in the
wastewater get stabilized by the action of micro organisms present in activated sludge. As
no mixing is done during the treatment, three phase separation of the constituents take
place in it. This method is suitable for both treatment of soluble wastewater and
wastewater having particulate matter.

These are the units in which sludge granules themselves and act as a media and stay in
suspension form. Hence no special media have to be used. UASB system is not yet
patented by anyone.

The worlds first full scale UASB was built in Kanpur in 1989.
Units involved in a typical UASB type wastewater treatment plant are-

1. Pumping

2. Screening

3. UASB reactor

4. Gas conversion or collection or conveyance
5. Sludge drying bed

6. Post treatment

Design data for UASB-

UASB: are considered where temperature in the reactors will be above 20°c. between 20
to 26 a solid retention time of around 30 to 38 days in India gives a stabalised sludge for
disposal on open sand beds.

* Configuration in plan — rectangular or circular

*  Depth —4.5 to 5 m for sewage

¢ Sludge blanket depth — 2 to 2.5 m for sewage.

* Solid retention time — 30 to 50 days or more

* Hydraulic retention time — 8 to 10 hours at average flow

*  BOD/COD removal efficiency — 75 to 85 % for BOD, 74 to 78 % for COD
* Sludge production — 0.15 to 0.25 kg TS per m’ sewage treated.

* Nutrients removal - only 5 to 10%

23



Submerged
gas collector

/\ Effluent

- - - Shudge Bed

Influent 4’0' ..o't': oi\‘.:'s'.':'---@-.-

Fig3.5  Upflow anaerobic sludge blanket reactor

3.3.6 BIOLOGICAL FILTRATION AND OXYGENATED REACTOR (BIOFOR)

Biological aerated filtration technique has been developed to provide small compact
plants and to give better treatment reliability and efficiency. Degremont has patent for
BIOFOR technology which includes intensified aerobic treatment with BIOFOR and
dense-Deg. BIOFOR is a new technology as compared to other technologies like ASP,
SBR, extended aeration etc., still it has been installed over 100 locations across the world
and the installing capacity ranging from 0.1 to 110MGD, which shows its increased
usability over a very short span of time . The first BIOFOR municipal wastewater plant
was installed in the year 1997 having capacity of 1.7MGD at woodstream-Evesham
wastewater plant in Marlton, New jersey.

This technology can be applied for nitrification and denitrification and also for the
removal of aerobic carbonaceous BODS. Solids retention and Biological degradation of
biodegradable soluble matter i.e aerated biological filtration both combines in a single
step by mechanical filtration of suspended solids. In up flow filters which are loaded with
suitably sized granular particles which supports the media helps in achieving the
biological filtration which ultimately gives rises to an efficient filtration effect. This filter
media provides proper support for mechanical filtration capability and for biomass
attachment.

The processes which works with air and water concurrently are advantageous and more
superior to process which works on counter current with regard to the nitrification
capacity. The biological filtration process is three phase process which are-

a. Solid phase — filter material with attached biomass

24



b. Gas phase — sufficient oxygen to carry oxidation process or the gaseous nitrogen
at the time of denitrification
c. Liquid phase — wastewater passing through the filter material

Details about BIOFOR media —

That filter material is selected which possibly has a high attached biomass concentration
and can retain high amount of solids. BIOLITE filter material having rough and porous
surface are mostly used in BIOFOR for the treatment of waste. BIOLITE is manufactured
from natural silicate at very high temperatures. Its stable chemical concentration accord
with the primitive living environment where microorganisms live in. this space structure
is the best for the growth and colonization of microorganisms. This multi porous
structure provides us more area as compared to other bio- media which is around 6 to 8
times more than other. This highly penetrative porous structure enables the anaerobic
bacteria’s denitrification process and aerobic bacteris’s nitrification process. A schematic
diagram of BIOFOR tank and a picture showing BIOLITE is shown below-

Biolite
Media
Precess Water | Alr
ool £ 1 1 1
ir

| ] S — ] S— ] — | - )

P4
Loosening Raw Water

{Scour)
Air

Fig3.6  Schematic Diagram of BIOFOR and BIOLITE

Advantages of BIOFOR are- it easily adapts to variable pollution loads and flows,
expansion of plant is easy in future as modular construction is used in it and the
elimination of secondary clarifier helps in reducing the costs related to it and the
operation problems related to it.

25



Disadvantages related to BIOFOR are- high energy is required in it, high and continuous
dosing of chemicals in primary clarification tank and the sludge coming from primary

clarification is undigested sludge which require post treatment.

Untreated
Wastewater :
///—’ Gt Chamber B
Screen
Sludge Sludge
Drying Beds Digester

Oil and

Grease trap

Biogas generation J

Tank

Physico -

chemical
treatment

Sedimentation

Treated Wastewater
for Disposal

Biological
acrated filters
(2 stages)

Fig 3.7 Flow diagram of BIOFOR technology

26




3.3.7 OTHER AEROBIC TREATMENT UNITS

1.

Stabilization ponds:

The stabilization ponds are specially designed and constructed for the treatment of
sewage and biodegradable industrial waste. These are basically open flow through
basins which provide long detention periods extending from a few days to several
days.

Aerated lagoons:

Aerated lagoons are ponds in which mechanical method are used for aeration